
2.0 EXISTING CONDITIONS 
 
A. NATURAL RESOURCES AND THE ENVIRONMENT 
 
Much of the following information on the Town of Oxford’s natural resources and its 
environment originates from the Oxford Open Space and Recreation Plan prepared in March 
2007 by the Central Massachusetts Regional Planning Commission (CMRPC).  
 
1.  Major Watersheds 
 
Oxford contains land within the watersheds of two major river systems: the Blackstone River 
watershed and the French River watershed.  The Blackstone River watershed covers 
approximately 5% of the total area of the Town on the eastern edge of town.  The remaining 95% 
of the Town’s area is within the French River watershed.  The French River flows north to south 
[...]
water quality parameters.  Table 2-8 lists the highest level of drinking water substances that were 
detected from calendar years 2003 to 2007.  The presence of these substances does not 
necessarily indicate that the water poses a health risk.  All detected substances were below the 
EPA Maximum Contaminant Level (MCL).  The MCL is the highest level of a contaminant that 
is allowed in drinking water.  There are approximately 80 other substances that were also tested, 
but were not detected. 
 
The detected contaminants originated from various sources in the environment and from the 
effects of drinking water treatment.  Fluoride is added to drinking water to promote strong teeth.  
Nitrate can be a result of erosion of natural soil and runoff from fertilizer use.  Total 
trihalomethanes (TTHM) is a by-product of drinking water chlorination.   
 
Sodium is also naturally occurring in rocks and soil.  MassDEP developed the guideline of 20-
mg/L sodium.  Exceeding this guideline does not mean that treatment is necessary to reduce the 
levels of sodium present in the water.  Rather, the guideline represents a level of sodium in water 
that physicians and sodium-sensitive individuals should be aware of when dietary sodium levels 
are monitored. 
 
The Federal Lead and Copper Rule mandates testing households for lead and copper.  According 
to the rule, 90% of the homes sampled must have lead levels less than 0.015 mg/L, and copper 
levels less than 1.3 mg/L.  The concentrations presented do not exceed the EPA MCLs for these 
parameters. 
 
 

OXFORD CWMP                         DRAFT  
PHASE I – NEEDS ANALYSIS 2-25                   JANUARY 2009 

 



Table 2-8 
Water Quality Data 

 
Parameter 2003 2004 2005 2006 2007 EPA MCL 
Arsenic (ug/L) 2.3 3.3 3 3 3 10 ug/L 

Barium (mg/L) NA NA 0.009 0.009 0.008 2 mg/L 

Copper (mg/L) 0.792 0.309 0.309 0.31 0.32 1.3 mg/L 

Fluoride (mg/L) 0.93 1.02 0.99 1.09 1.04 4 mg/L 

Lead (ug/L) 3 2 2 2 1 15 ug/L 

Nitrate (mg/L) 1.31 1.02 2.18 1.97 2.03 10 mg/L 

Nitrite (mg/L) 0.014 ND NA NA NA 1 mg/L 

TTHMs (ug/L) 10 7.6 12.2 14 14 80 ug/L 

HAA5s (ug/L) NA 5 2.7 ND 3 60 ug/L 

Total Chlorine (mg/L) 0.39 0.65 0.6 0.67 0.69 Under 4 mg/L

Chloride (mg/L) 110.8 111.1 57.5 51.5 51.6 2501

Sodium (mg/L) 59.3 51 29.2 27.2 23.2 202

Sulfate (mg/L) 3.7 3.7 9.8 10.1 10.7 2501

Source: Aquarion Water Quality Report  
HAA5 – 5 Haloacetic Acids 
NA – Not Available 
ND – Non-detect 
1 – EPA Secondary Maximum Contaminant Level (SMCL) 
2 – EPA Guideline 

 
 
D. WASTEWATER COLLECTION AND TREATMENT SYSTEMS 
 
1. Existing Collection Systems 
 
The Town owns, operates and maintains a separate sanitary sewer system, consisting of 
approximately 11,000 feet of sewer ranging in diameter from 6 inches (for service laterals) to 8 
inches in diameter.  The Town’s system also includes 22,000 feet of force main.  Gravity sewers 
are constructed with the use of polyvinyl chloride (PVC) piping materials, and force mains are 
ductile iron.  The sewer system serves a limited area from the northern end of Main Street to 
Southbridge Road, and east to the Town of Auburn.   
 
There are four sewage pumping stations owned and operated by the Town.  Three of the four are 
located along Main Street (Route 12); one is at Oxford High School, one is opposite Old 
Worcester Road, and the primary station is located at the junction of Leicester Road (Route 56) 
and Main Street.  The fourth sewage pumping station is located at the Thayer Pond Village 
development off of Southbridge Road (Route 20).  The Town is also responsible for a flow-

OXFORD CWMP                         DRAFT  
PHASE I – NEEDS ANALYSIS 2-26                   JANUARY 2009 

 



metering manhole located on Southbridge Street just over the Auburn town line at the beginning 
of the Town of Auburn’s gravity sewer system.   All of the wastewater from the Town of 
Oxford’s municipal collection system discharges to the Town of Auburn’s sewer system for 
eventual treatment at the UBWPAD WWTF in Millbury, MA. 
 
Figure 2-10 is a map of Oxford’s municipal wastewater collection system.  Table 2-9 presents 
general criteria for the Town’s wastewater pumping stations. 
 

Table 2-9 
Oxford Pumping Stations 

 
Name/Location Design  

Criteria 
GPM    TDH

Year  
Constructed

High School Pump Station 150      95 2002  
Leicester Road Pump Station 250      90 2002 
Old Worcester Road Pump Station 250    120 2002 
Thayer Pond Village Pump Station 130      78 1985 

 
In addition to the Town of Oxford’s sewer system, the ORSD owns, operates and maintains 
approximately 14 miles of sanitary sewers and 4 pump stations within the district (northwest 
corner of Oxford and southern part of Leicester).  The wastewater from this system receives 
treatment at the Oxford-Rochdale WWTF located in the northwestern part of Oxford.  Figure 2-
10 shows the ORSD wastewater collection system within Oxford. 
 
2. Existing Wastewater Treatment Facilities 
 
2.1 Upper Blackstone Water Pollution Abatement District WWTF 
 
The UBWPAD was created by the Massachusetts General Court in Chapter 752 of the Acts of 
1968.  Current District members include Auburn, Cherry Valley Sewer District, Holden, 
Millbury, Rutland, West Boylston, and Worcester.  Additionally, the District’s WWTF serves 
portions of Oxford, Paxton, Shrewsbury, and Sutton, as well as treating septage and sludge from 
numerous other communities.  Table 2-10 presents the facility’s average monthly effluent 
limitations, according to its current NPDES permit. 
 
The UBWPAD WWTF went on-line in 1976, and was designed to provide secondary treatment 
up to an average daily flow of 56 MGD.  It utilizes the activated sludge process to remove over 
90 percent of the major pollutants entering the plant.  The facility has considerably improved the 
quality of the Blackstone River and continues to protect its headwaters from contamination.   
 
Since startup of its treatment facility in 1976, the District has been asked to achieve more and 
more stringent effluent standards as the quality of the Blackstone River has improved.  The 
District’s plant is currently achieving a higher standard of performance than was envisioned 
when it was originally designed and constructed, and must meet even more stringent standards in 
the future. 

OXFORD CWMP                         DRAFT  
PHASE I – NEEDS ANALYSIS 2-27                   JANUARY 2009 

 



!(

!(

!(

!(

!(

�)

M
A

IN
 S

T
R

E
E

T
IN

T
E

R
S

T
A
T

E
 3

9
5

DANA ROAD

O
L
D

 W
E

B
S

T
E

R
 R

O
A

D
SUTTON AVENUE

D
U

D
L
E

Y
 R

O
A

D

L
E

IC
E

S
T

E
R

 R
O

A
D

FEDERAL HILL ROAD

CHARLTON STREET LOVETT R
OAD

C
O

U
G

H
L

IN
 R

O
A

D

C
O

N
L
IN

 R
O

A
D

JO
E

 J
E

N
N

Y
 R

O
A

D

M
IL

LB
U
R
Y R

O
AD

M
C

IN
T

Y
R

E
 R

O
A

D

M
E

R
R

IA
M

 R
O

A
D

H
U

D
S

O
N

 R
O

A
D

W
H

IT
IN

G
 R

O
A

D

HUGUENOT STREET

DOUGLAS ROAD

LOCUST S
TREET

PRO
SPECT S

TREET

CLARA BARTON ROAD

HARW
OOD S

TREET

P
A

IG
E

 L
A

N
E

BAILEY ROAD

D
O

LG
E
 C

O
U

R
T

IN
T

E
R

S
T
A

T
E

 3
9
5

OXFORD

SUTTON

CHARLTON

AUBURN

MILLBURY

DOUGLAS

DUDLEY WEBSTER

LEICESTER

TOWN OF OXFORD, MA

CWMP PHASE 1

FIGURE 2-10

WASTEWATER

COLLECTION SYSTEM

³

Data compiled from MassGIS and FST

1 inch equals 5,500 feet

Legend

OXFORD

!( Pump Stations

�) Treatment Plant

Existing Force Main

Existing Gravity

Roads

River, Brook or Stream

Lake, Pond or Reservoir



Table 2-10 
NPDES Permit Requirements for  

Upper Blackstone Water Pollution Abatement District WWTF* 
 

Effluent Characteristics Units Average 
Monthly Limit 

Flow MGD 56 
CBOD5 (June 1 to October 31) mg/L 10 
CBOD5 (November 1 to April 30) mg/L 25 
CBOD5 (May) mg/L 20 
TSS (June 1 to October 31) mg/L 15 
TSS (November 1 to April 30) mg/L 30 
TSS (May) mg/L 20 
pH pH units 6.5-8.3 
Fecal Coliform Bacteria cfu/100 ml 200 
Total Residual Chlorine ug/L 12 
Dissolved Oxygen mg/L >6.0 
Total Ammonia Nitrogen, as N 
(June 1 – October 31) 

mg/L 2 

Total Ammonia Nitrogen, as N 
(November) 

mg/L 10 

Total Ammonia Nitrogen, as N 
(December 1 – April 30) 

mg/L 12 

Total Ammonia Nitrogen, as N (May) mg/L 5 
Total Nitrogen (May 1 – October 31) mg/L 5 
Total Phosphorus (April 1 – October 31) mg/L 0.1 
Total Phosphorus  
(November 1 – March 31)  

mg/L 1 

Total Copper ug/L 7.2 
Total Zinc ug/L 91.3 
Total Cadmium ug/L 0.2 
Acute LC50 % >100 
Chronic C-NOEC % >90 

     *Refer to Glossary of Terms in the beginning of this report for explanation of abbreviations. 
 
The District recently completed over $80 million in plant improvements to comply with modern 
environmental standards.  These include installation of improved air pollution controls, 
construction of a modern landfill, modernized laboratory and administration facilities, enhanced 
site security, and the first phase of an ongoing plant improvement project. 
 
Planned Improvements 
 
To achieve future water quality goals, and to continue to modernize the 25-year-old facility, the 
District has initiated a $180 million plant improvement project that is being completed in four 
phases through the coming 8 years.  The first phase is now being completed, and the second 

OXFORD CWMP                         DRAFT  
PHASE I – NEEDS ANALYSIS 2-29                   JANUARY 2009 

 



phase will be complete by the end of 2009.  Together these phases will achieve major 
improvements in stormwater management, wastewater treatment, odor control, and plant 
instrumentation and control.  Later phases of the project will build on these improvements, 
providing more efficient solids management and expanding plant capacity to accommodate 
growth in its service area. 
 
2.2 Oxford-Rochdale WWTP 
 
The Oxford-Rochdale WWTP was originally designed as a 0.18 MGD treatment facility.  It was 
upgraded in 1995 as part of an enforcement order by the Massachusetts DEP and doubled its 
capacity to a 0.368 MGD facility.  The facility is currently designed to treat an average daily 
flow of 0.50 MGD and discharges effluent to the French River.  Currently, the average daily 
flow is 0.276 MGD.  The treatment facility includes the following unit processes: 
 

• Bar screens. 
 

• Two (2) aerated lagoons. 
 

• Two (2) secondary clarifiers. 
 

• Automatic backwash sand filter. 
 

• Chlorination/dechlorination facilities. 
 

• Flow metering. 
 

• Phosphorous removal through alum addition. 
 
The WWTP sends all of its sludge to the UBWPAD WWTF for incineration.  
 
Table 2-11 presents the facility’s average monthly effluent limitations, according to its current 
NPDES permit, which became effective in June 2005. 
 
3. Wastewater Flows 
 
The Town of Oxford’s wastewater flows into the Town of Auburn at a metering manhole located 
at the beginning of the Town of Auburn’s gravity sewer system on Southbridge Street (Route 
20).  The metering equipment was installed in January 2008.  Previous to this, the Town of 
Auburn estimated the wastewater flows generated by Oxford from pump station total flow data 
and water usage data from a few buildings that connect to the gravity system downstream of the 
pumping stations.  The Town’s estimated average daily wastewater flows into Auburn for FY 
2006 and 2007 were as follows: 
 
 2006 – 41,100 gpd 
 
 2007 – 46,300 gpd 

OXFORD CWMP                         DRAFT  
PHASE I – NEEDS ANALYSIS 2-30                   JANUARY 2009 

 



Table 2-11 
NPDES Permit Requirements for Oxford-Rochdale WWTP* 

 
 

Effluent Characteristics 
 

Units 
Average 
Monthly 

Flow MGD 0.50 
BOD5 (November 1 to March 31) mg/L 

lbs/day 
30 

125 
CBOD5 (April 1 to October 31) mg/L 

lbs/day 
10 
42 

TSS (April 1 to October 31) mg/L 
lbs/day 

10 
42 

TSS (November 1 to March 31) mg/L 
lbs/day 

30 
125 

PH pH units 6.5-
8.3 

Fecal Coliform Bacteria cfu/100 ml 200 
Total Residual Chlorine ug/L 66 
Copper, Total ug/L 28 
Total Ammonia Nitrogen, as N  
(April1 – April 30) 

mg/L 10 

Total Ammonia Nitrogen, as N 
(May 1 – May 31) 

mg/L 5 

Total Ammonia Nitrogen, as N 
(June 1 – October 31) 

mg/L 2 

Phosphorus, Total (April 1 – October 
31) 

mg/L 0.2 

Phosphorus, Total  
(November 1 – March 31)  

mg/L ---- 

LC50 % ---- 
Chronic NOEC % ---- 

     *Refer to Glossary of Terms in the beginning of this report for explanation of abbreviations. 
 
Figure 2-11 presents a graph of Oxford’s average daily flow for the time period of January – 
August 2008 as recorded at the flow-metering manhole.  This graph also shows precipitation for 
this timeframe at a weather station in Worcester.  As this figure indicates, wastewater flows 
ranged from about 24,000 to 94,000 gpd.  The wastewater flows through May correlate 
reasonably well with precipitation events and groundwater level changes, but the higher flows in 
June and August may indicate a problem with the flow meter that needs to be worked out. 
 
The wastewater flows from Oxford within the ORSD are estimated on the basis of “living units”.  
The district serves approximately 166 “living units” in Oxford and 646 “living units” in 
Leicester.  The WWTF recorded an average daily flow of 276,000 gpd in 2007.  Approximately 
20% of this flow, or 56,400 gpd originated in Oxford. 
 
 

OXFORD CWMP                         DRAFT  
PHASE I – NEEDS ANALYSIS 2-31                   JANUARY 2009 

 



O
X

FO
R

D
 C

W
M

P
P

H
A

S
E

 I 
- N

E
E

D
S

 A
N

A
LY

S
IS

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
   

   
  2

-3
2

D
R

A
FT

N
O

V
E

M
B

E
R

 2
00

8

Fi
gu

re
 2

-1
1

O
xf

or
d 

D
ai

ly
 W

as
te

w
at

er
 F

lo
w

s
R

ec
or

de
d 

at
 F

lo
w

 M
et

er
in

g 
M

an
ho

le
 �

0

0.
01

0.
02

0.
03

0.
04

0.
05

0.
06

0.
07

0.
08

0.
090.
1
1/17/2008

1/24/2008
1/31/2008

2/7/2008

2/14/2008

2/21/2008
2/28/2008

3/6/2008

3/13/2008

3/20/2008
3/27/2008

4/3/2008

4/10/2008

4/17/2008
4/24/2008

5/1/2008

5/8/2008

5/15/2008
5/22/2008

5/29/2008

6/5/2008

6/12/2008
6/19/2008

6/26/2008

7/3/2008

7/10/2008
7/17/2008

7/24/2008

7/31/2008

8/7/2008
8/14/2008

8/21/2008

8/28/2008

9/4/2008

D
at

e

Daily Flow (MGD)

0 1 2 3 4 5 6 7 8 9 10

Precipitation (in/day)

D
ai

ly
 P

re
ci

pi
ta

tio
n 

(in
)

O
xf

or
d 

 - 
D

ai
ly

 F
lo

w
 (M

G
D

)



4. On-Site Wastewater Disposal Systems 
 
With the exception of the 14 miles of sewers in the ORSD, and six miles of municipal sewers 
from the northern end of Main Street to Southbridge Road and east to the Town of Auburn, the 
Town of Oxford depends on on-site wastewater disposal systems to handle its wastewater.  We 
estimate that about 3,700 on-site wastewater disposal systems are currently in operation in 
Oxford.  Assuming that the majority of these systems are for residential use, this means that 
about 85% of the Town’s population utilizes these systems.  While the systems occur throughout 
the community, this Phase I Report will concentrate on three Focus Areas in terms of conducting 
a detailed wastewater needs analysis. 
 
The Oxford Board of Health is responsible for the Town’s management of on-site systems.  The 
Board has regulations governing permitting, soil investigations, percolation tests and size of 
leaching area, and generally follows the State’s Title 5 regulations.  The Board records, stamps 
and signs all plans for new and upgraded/repaired systems.  In addition to information on system 
design, location and size, these plans contain data on soil characteristics, groundwater elevation 
and percolation test results, and serve as the system permit. 
 
The UBWPAD WWTF takes in septage from the Town of Oxford.  Concerning septage pumping 
records, the Board of Health receives reports from the UBWPAD WWTF that detail quantities 
and locations pumped within the Town of Oxford.   
 
5. Septage Disposal Practices 
 
The Oxford Board of Health grants licenses to companies that pump septic systems within the 
Town.  However, they do not maintain contracts with haulers, and there is no Town-wide septic 